b

S O A\ SO oS TS ST LTS T OO
A\

A d

PPR—-200

o \\ v
S N OO0 0O O 0O OO0 0SSO SANST TS S D
7/ L
VAL
&
e @ 000000@00000@00000

0506

VERSION




PPR—-200

HARDWARE ILLUSTRATION SHEET

PARTS ILLUSTRATION SHEET

Qty. | A [4PCS]
Al. M10X75 HEX HEAD BOLT [4PCS]| A& \
A2. M10X70 HEX HEAD BOLT [20PCS]| & eeeecececececococoooo - Y
A3. M10X65 HEX HEAD BOLT [2PCs]| [1PCS] ﬂw A
Bi. M10 NYLON LOCK NUT [26PCS] % 2 —
Cl. M10 (I1.D) WASHER [28PCS] . A
Dl. ¢10X35mm PIN (8250-014) [4PCS]| C [1PCS] OV 0]
D2. 2"X2" FOOT CAP (9212-003) [4PCS]
D3. 2"X2” END CAP (9211-005) [2PCS]| D [2PCS] (=5 .
Al o Az A3 E [2Pcs] O==
F [2PCS] /)y—=— >
Bl c1 //
8 ©)
G [1Pcs] AR s .
D1 D2 D3 [ NVA
» X ©

5 6 7 8 9
| |
i |

H [1PCS] &=

I 1pcs] &———/ )

11 12 13 14 15 16 17 18 19 20
| NI T B B T N B

—t—

—r 1 1 | I B S
LI L L R DL L DR BN B

PAGE 1




PPR—-200

D1

D1

PO OV VOO VOISO Q9SS

SRS

A2X8

/2.9 09 Q0O QT T oo oS

SRS

D1

B1X8
Cixs

D2X2

PAGE 2

B1X2 - D |
? I N,

AR S ©
a
&
»
&
&

DA Q
myj/

/[ S S S 0 o0 o oo

SO VOV RSSO T

é

>

Y]
S SS S S

Wend attaching elther of the
Optlonal Lat Attachments to either
of the Power Racks you must bolt
the Bottom Cross Support bar in
the position shown. The Bottom
Cross Support bar must be bolted
to the Horlzontal Base Frame,
NOT the vertical Support Pillars.




